Exploded Views & Parts List

EAGLE | - HUSKY
MODELS LWO-112 & LWG-112




Exploded Views & Parts List

REPAIR PARTS-Combustion Chamber Assembly (Left Hand Shown)
EAGLE |- HUSKY OIL/GAS-SOLID FUEL COMBINATION FURNACE
Models LWO-112 and LWG-112

Key No. Left Hand Right Hand Description
1 10110500 10110500 Fender Washer 5/16 1.D. x 1-inch O.D. (2 Req.)
2 10104900 10104900 Screw Thread Cutting Hex Washed HD 1/4 20 x 3/4
(2 Req)
3 20106300 20106300 Bracket Tube Support
4 10105300 10105300 Nut Hex 1/4-30 (14 Req.)
5 20102200 20102200 Bracket, Baffle (3 Req.)
6 20105900 20105900 Baffle, Smoke (2 Req.)
7 20102640 20102640 Top Brick Retainer. Rear
8 20102650 20102650 Top Brick Retainer. Side (2 Req.)
9 10100700 10100700 Fire Brick 9 x 6 x 2-inch (7 Req.)
10 10116200 10116200 Fire Brick 12 x 6 x 2-inch (8 Req.)
11 10100900 10100900 Grate. 3/4-inch Cast Iron 15-3/4 x 7-7/8 (3 Req.)
12 20105100 21105100 Air Tube, Secondary
13 10110700 10110700 Gasket, Secondary Air Tube
14 20107503 20107503 Pan, Ash
15 20105703 20105703 Latch, Door
16 10105000 10105000 Screw, Machine Rd HD 1/4-20 x 3/4 (4Req.)
17 20104903 20104903 Fire Door Assembly
18 10100601 10100601 Liner, Refractory POT-10-inch O.D. x 10-inch
19 20105803 21105803 Firebox
20 20201904 20201904 Secondary Heat Exchanger
21 20107003 20107003 Latch, Ash Pan
22 20300603 21300603 Base
20200700 20200700 Nut Retainer-Top & Bottom (22 1/2-inch (2 Req.)
20200790 20200790 Nut Retainer-Side (7 3/4-inch (2Req.)
10103800 10103800 Gasket, Heat Exchanger 68-inch
10106100 10106100 Washer 1/2 X 20 SAE (16 Req.)
10104800 10104800 Screw Thread Cutting Hex Washer HD 1/4-20 x 1-
inch (16 Req.)
10103990 10103990 Gasket, Ash Pan 1/2 Thermo cord 42
10123200 Coal Grate Assembly
23 10122400 Coal Grate (2 Req.)
24 20108400 Connecting Rod Assembly (Includes 2
Locknuts)
10122500 Grate Frame (2 Req.)
25 10122900 Coal Grate, Handle

Not Shown 20109500 20109500 Pot Liner Ring (Stainless Steel)






